
Generac
GC3000C Chipper/Shredder

Parts Manual

The information in this manual is accurate based on products produced at the time of publication. The manufacturer 
reserves the right to make technical updates, corrections, and product revisions at any time without notice.

www.generac.com
1-888-GENERAC
(1-888-436-3722)

(000393a)

WARNING
CANCER AND REPRODUCTIVE HARM

www.P65Warnings.ca.gov.



21 22
31

11

8

9

36

4

15

18

10

14

39

36

16
6

12

29

7

25

33

30

5

17

13

32

35

23
24

1

2

26
27

28

38

32

34

37

010649

3

19

20

33

1

1

1

1

1

1

38

32

Full Assembly
2 Chipper/Shredder Parts Manual



Item Part No. Description Qty.
1 33332 Nut, Nylon Lock, Flanged, 5/16-18 49

2 36511 Housing, Flywheel 1

3 A0000548155 Sideplate, Housing, w/Label 1

4 33352 Bolt, Hex, Flange, 5/16-18 X 1.5 4

5 A0000548158 Engine, B&S, 9.5 TQ, M/S, 50st, 
w/Labels

1

6 35032 Washer, Lock, 5/16, Gr8 Split, Zp 4

7 36502 Bolt, Hcs, 5/16-24 X 1.75, Gr5, Zp 4

8 36501 Spacer, Engine Mount 1

9 15488 Nut, Push Cap 5/8", Black 2

10 36520 Wheel, 9" X 3.5" 2

11 36497 Axle 1

12 36498 Spacer, Wheel 2

13 36499 Leg, Support 1

14 36496 Base, Engine 1

15 10638 Square Key 1

16 18081  3/8" Medium Split Lock Washer 1

17 18882 Bolt, Hcs, 3/8-24 X 2.25, Gr 8, Yzp 1

18 36504 Flywheel, Balanced W/Knife 1

19 A0000548156 Chute, Chipper, w/Label 1

20 36514 Guard, Chipper 1

21 33804 Washer, .344 Id X .88 Od X .12 4

22 37307 Hammer, J 4

23 37306 Hammer, Flat 4

24 36505 Shaft, Hammer 4

25 36508 Spacer, Hammer, Long 4

26 36509 Spacer, Hammer, Short W/Hole 4

27 36510 Screw, Hex, 10-24 X 1.12, 18-8 S/
S

4

28 11873 Nut, Nylon Lock 10-24 4

29 A0000548157 Hopper, Shredder, w/Labels 1

30 387941 Housing, Hammermill 1

31 36503 Screw, Button Head Flange, 1/4-
20 X 5/8, Zp

4

32 33331 Nut, Nylon Lock,  Flanged, 1/4-20 18

33 36521 Bolt, Hex Flange, 1/4-20 X 5/8", 
ZP

6

34 36526 Support, Hopper Guard 1

35 36525 Guard, Shredder 1

36 36515 Plate, Blowback 2

37 36544 Support, Guard, Hopper 1

38 35023 Bolt, Hex, Flange, 5/16-18 X .75 17

39 37308 Deflector, Discharge 1

N/S 13758 Label, Check Oil 1

N/S 18887 Label, Hot Surface 1

N/S A0000548248 Label, Generac Logo 1

N/S 39282 Label, Danger, Safety 1

N/S 39283 Label, Danger, Discharge 1

N/S 36527 Bag, Collection, 2.5 Bushel 1

N/S 36537 Knife Kit 1

NOTE: To order replacement engine parts, see manual 
10000040097.

NOTE: The items marked N/S are not shown.

Item Part No. Description Qty.
Chipper/Shredder Parts Manual 3



Part No. A0000567137     Rev. A  02/24/2020
©2020 Generac Power Systems, Inc.
All rights reserved.
Specifications are subject to change without notice.
No reproduction allowed in any form without prior written 
consent from Generac Power Systems, Inc.

Generac Power Systems, Inc.
S45 W29290 Hwy. 59
Waukesha, WI 53189

1-888-GENERAC (1-888-436-3722)

®

http://www.generac.com



